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6.8.3. TestData

1) Charger + Radio TX WiFi 5GHz 802.11n
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Quasipeak and Average Measurement

Report ID: 0512P01-RF-00005
FCC ID: AZ489FT7143
IC: 109U-89FT7143

Frequency QuasiPeak CAverage Limit Margin Meas. Time Bandwidth Line Filter Corr. Comment
(MHz) (dBpv) (dBpv) (dBpv) (dB) (ms) (kHz) (dB)
0.172500 49.41 64.84 15.43 1000.0 9.000 | N ON 10.3 | Pass
0.226500 39.86 52.58 12.72 1000.0 9.000 | L1 ON 10.3 | Pass
0.262500 41.74 61.35 19.62 1000.0 9.000 | L1 ON 10.3 | Pass
0.316500 40.35 49.80 9.45 1000.0 9.000 | L1 ON 10.3 | Pass
0.406500 40.00 47.72 7.72 1000.0 9.000 | L1 ON 10.3 | Pass
0.496500 39.28 46.06 6.78 1000.0 9.000 | L1 ON 10.3 | Pass
0.501000 46.56 56.00 9.44 1000.0 9.000 | L1 ON 10.3 | Pass
0.546000 30.42 56.00 25.58 1000.0 9.000 | N ON 10.3 | Pass
0.586500 38.22 46.00 7.78 1000.0 9.000 | L1 ON 10.3 | Pass
0.591000 46.99 56.00 9.01 1000.0 9.000 | L1 ON 10.3 | Pass
0.676500 36.93 46.00 9.07 1000.0 9.000 | L1 ON 10.3 | Pass
0.681000 46.92 56.00 9.08 1000.0 9.000 | L1 ON 10.3 | Pass
0.766500 35.35 46.00 10.65 1000.0 9.000 | L1 ON 10.3 | Pass
0.771000 46.44 56.00 9.56 1000.0 9.000 | L1 ON 10.3 | Pass
0.856500 33.79 46.00 12.21 1000.0 9.000 | N ON 10.3 | Pass
0.861000 45.64 56.00 10.36 1000.0 9.000 | L1 ON 10.3 | Pass
0.946500 33.03 46.00 12.97 1000.0 9.000 | N ON 10.3 | Pass
0.955500 44.35 56.00 11.65 1000.0 9.000 | L1 ON 10.3 | Pass
1.036500 32.19 46.00 13.81 1000.0 9.000 | N ON 10.3 | Pass
1.045500 44.42 56.00 11.58 1000.0 9.000 | L1 ON 10.3 | Pass
1.126500 31.43 46.00 14.57 1000.0 9.000 | N ON 10.3 | Pass
1.135500 44.14 56.00 11.86 1000.0 9.000 | L1 ON 10.3 | Pass
1.225500 43.42 56.00 12.58 1000.0 9.000 | L1 ON 10.3 | Pass
1.315500 42.58 56.00 13.42 1000.0 9.000 | L1 ON 10.3 | Pass
1.410000 41.09 56.00 14.91 1000.0 9.000 | L1 ON 10.3 | Pass
1.500000 41.00 56.00 15.00 1000.0 9.000 | L1 ON 10.3 | Pass
1.590000 40.47 56.00 15.53 1000.0 9.000 | L1 ON 10.3 | Pass
1.680000 39.59 56.00 16.41 1000.0 9.000 | L1 ON 10.3 | Pass

* Expanded Uncertainty (U) = +/- 3.48dB
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END OF TEST REPORT
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